1. JTHEIMGR

LIGHT/SPEEDOMETER

Sﬁ.ﬁo IE;; ?o% 1UﬁPart No. # i Description Q'% =
1 |116013801 F50T-B-1601100A  |HI AT (HYEAR) Headlight assy 1
2 [116013302 F50T-B-1601125A | AT 4Ti12V/25W  [Headlight bulb 12V/25W 2
3 116013303 F50T-B-1601127A {7 & X kT ¥812V/5W Sidelight bulb 12V/5W 2
4 [116023802-1 [F50T-B-1602200A |fiA4i %% M 4T (FEAR) Turn signal light assy., Right, Front | 1
5 ]116023805 F50T-B-1602112A  |[#£ %I4T #912V/10W  |Turn signal light bulb 12ViOW[ 4
6 [116023801-1 [F50T-B-1602100A | A% 74T (HFERK) Turn signal light assy., Left, Front | 1
7 |117013801 F50T-B-1701000  |1R (M I/ 2 etk Speedometer 1
8 [117020901 F125T-B-1702000 |HLFER L (H BHEA) Odometer cable 1|
9 [116023803-1 [F50T-B-1602300A  |)i5 Zc %% 4T (HFERK) Turn signal light assy, right, rear | 1
10 [116023804-1 |F50T-B-1602400A |J5A: 10 XT (HFEAR) Turn signal light assy, left, rear| 1
11 |[116033801-1 |F50T-B-1603100A [mresrsm csetekaso (wEkR)|Taillight Assy 1
12 (116033802  |F50T-B-1603106A [FEAT4TIE12V2IW/SW |Taillight bulb 12V21W/5W| 1




12

2. Ty AR A TR STEERING HANDLE/L&R SWITCHES
S{Tr.ﬁo ::PPRN?:. ﬁPart No.% # # Description %% e
1 1109013801 F50T-B-0901001 | J7 a4t Handlebar 1
2 (109033801 F50T-B-0903500  |Zfic& Left handlebar grip 1
3 (109023801 F50T-B-0902300 |l 1IKE Right handlebar grip 1
4 |130090108  [GB5787 B2 M10x1.25x45 Bolt M10x1.25x45 1
5 130090201  |GB6177 #2RM10x1.25 Nut M10x1.25 1
6 115011701 F50T-8-1501100 | A= il ft0 J8 Switch Assy, Left 1
7 |115011702-2  [F50T-8-15012008 |45 4" )&= Switch Assy Right 1
8 1109072401 F50T-9-0907100  |Zc/mflBi (EFR) Left rearview mirror 1 | [/NIhEr
9 (109072402 F50T-9-0907200 |4 )5 #lE (EFR) Right rearview mirror 1| /bR
10 (109023802 F50T-B-0902100 |y ]k Throttle cable 1
11 {109062101 F50T-6-0906100  [J5 R4k Rear brake cable 1 |[RPshsR

5




3. ZIRMFHIE

FRONT PLASTIC PARTS

Sjﬁo IIE;; ?o% 1UﬁPart No. # i Description Q% o
1 (104023802 F50T-B-0402002  |Rij 3w Front tip 1 B097Y
2 1104023801 F50T-B-0402022 T R speedometer cover 1 B0O8Z Y
3 104023803 F50T-B-0402023 TR Down cover, steering handle| 1
4 1104013807 F50T-B-0401017 |y B4 Front luggage box 1
5 1104013814 F50T-B-0401019 S Frame number cover 1
6 [104013815 F50T-B-0401084 S B Hanging hook for helmet 1
7 |104013801 F50T-B-0401005  [Rififitk Front panel 1 | B09AY
8 104043801 F50T-B-0404026 [T dR 2tk Decoration plate, Front panel| 1 BO97Y
9 (104043802 F50T-B-0404002  [ZE4LHT£4HR Front fender 1
10 1104013804 F50T-B-0401023  [ZF4L84ehR Frame fender 1
11 104013808 F50T-B-0401020 |1 AR Kick floor 1
12 (104013813 F50T-B-0401021 R EEA Battery cover 1

1
8




N

REAR PLASTIC PARTS

Sﬁ.ﬁo ’IE;; ﬁf 1UﬁPart No.ﬁ # # Description Q% o
1 104013810 F50T-B-0401068  [Z¥4H T /) i Front cover lip of stuff box | 1
2 1104013809 F50T-B-0401024 | A4t Stuff box front cover 1
3 104013811 F50T-B-0401013 244 Carrier box 1
4 (104013812 F50T-B-0401025  |A<W4H N 5B Carrier box inner cover | 1
5 1104013803 F50T-B-0401010 |47 Hikk Right decoration plate 1
6 (104013802 F50T-B-0401009 |22 Hikk Left decoration plate 1
7 |104013806 F50T-B-0401042  |J& %4tk Rear decorative plate 1
8 119002101 F50T-6-1900000  |Bfi%4= T A Tools 1

5. FIX/9ZE FRONT FORK/ABSORBER




Sﬁ.ﬁo Efg ?f ﬁPart No.% # # Description %% i
1 (105063301 F125T-4-0506100 | FIAHC CrifsL ¢ 31) Lower connecting board Assy. | 1
2 130090102 GB5787 IEFEM10%35 Bolt M10x35 2
3 105013301 F125T-4-0501000  [ifiZckiE# (K4124i% ¢31) |Shock absorber (Left, front)| 1
4 1105023301 F125T-4-0502000  [ifi4ikiE% (K4124i% ¢31) |Shock absorber (Right, front) | 1
5 [105063809.1 [F50T-B-0506204  [if X424t Self-lock nut 1
6 |105063809.2 [F50T-B-0506209  |8{'%iZh} Nut 1
7 |105063809.3 [F50T-B-0506210 Bk el Dirt-proof washer 1
8 |105063809.4 |F50T-B-0506303 Bl Bearing pedestal (upper) 1
9 1105063809.5 |F50T-B-0506307 | FERER{RHFFLE Steel ball cage (upper) | 1
10 |105063809.6 |[F50T-B-0506305 | b4 Bracket cup(outer, upper) 1
11 ]105063809.7 |F50T-B-0506304 | 4z s Bearing pedestal (lower) 1
12 |105063809.8 [F50T-B-0506308 | FERER{RFFLE Steel ball cage (lower) 1
13 |105063809.9 |[F50T-B-0506306 | &M Bracket cup(outer, lower )| 1
14 1106011701 F50T-8-0601000A |/m#E (Faizrs/ 3% 2 ) [Rear shock absorber R 1 U IPN 7S
15 [130090103 GB5787 IEFEM10x1.25%40 Bolt M10x1.25x40 1
16 [130090104 GB5787 IEFEM8x32 Bolt M8x32 1




SNIPEEEREY

FRONT REAR FENDER

Sﬁ.ﬁo ’IE;; ﬁf 1UﬁPart No.ﬁ # # Description Q% o
1 (104053801 F50T-B-0405001  [J54¥EMk Rear fender 1
2 |104052401 F50T-9-0405009  |f54H4vek Rear wheel fender (enlarged) | 1
3 1104052402 F50T-9-0405002 |5k S 48 Rear wheel fender stand B(enlarged) | 1
4 (1800084 F50T-8-0801202 |Vl J1 Disc brake tube clip 1
5 (104043803 F50T-B-0404022-01 | AR 22 0 58 Front fender bracket, left| 1
6 116062402 F50T-9-1606100  |fll 5 i #% (E4#/DOTAR) [Side reflector assy 1
7 |117020902 F125T-B-1702101 | HLFELkek sk Clutch clip 1
8 (104043804 F50T-B-0404022-02 AR AR A7 >0 5 Front fender bracket,right| 1
9 104013805 F50T-B-0401006  |Ri4EH4¥eM Front fender (front) 1
10 (111013503 F125-XFR-1101012 |34 %5 i 4% 4ifi Decoration strip clamp 2
11 111013502 F125-XFR-1101011 [JhFT%Ei4 Decorative strip 1




7. AiJa%eIMT A Hls  FRONT REAR WHEEL/FRONT REAR BRAKE
Sﬁ.ﬁo IE;; ?o% 1UﬁPart No.%' # i Description i&% o
1 108013801 F50T-B-0801000 TERI) o % Front disc brake Assy 1
2 1800083 F50T-8-0801113  |T-HizZeigi Bolt, Installing disc plate| 1
3 1800082 F50T-8-0801107  [M#I T4 handle lever 1
4 {107023801 F50T-B-0702201 JEAER (L9 —Wi12"%8) Rear aluminum wheel 1 |/ =i
5 130090203 GB6187 H2REM16x1.5 Nut M16x1.5 1
6 (107012402 F50T-9-0701404  |EL%¥(120/70-12)(1E#7) [Vacuum tyre 120/70-12 2
7 108040801 F125T-9-0804111  [HZ= b Brake shoe unit 1
8 1800050 F50T-6-0701406  |"<IT4% Air valve 2
9 130090202 GB6177 2R M12 X 1.25 Nut M12x1.25 1
10 (107013801 F50T-B-0701000  |1%2) & (3 [1.20/10) Gear odometer (20:10) 1
11 [107013803 F50T-B-0701210  [Ri4e#1#(d20* & 12*17) [Front wheel bush(L: 17) | 1 |M=fi%
12 |107010806 F125T-9-0701208  |@ii%tih 124225 Front wheel axle 1 |msmemacs
13 (107013802 F50T-B-0701201  [Ar4H4e (=12 4) Front aluminum wheel 1 /5
14 (1800080 F50T-8-0801501  [A4RI4E Brake disc plate 1
15 1800081 F50T-8-0801503  [BRFIAL 23R4T Screw, Installing disc plate| 3
16 [130090204 GB5787 12 FM8x35 Bolt M8x35 2
17 [107012113 F50T-6-0701216 | A EHMFZKME (Fi217) | rubber cap for front wheel axle(17) | 1
18 [107012112 F50T-6-0701215 | H&HMI5KMIE (%1i214)  |rubber cap for front wheel axle(14) | 1




8. Vh4H/FE# OIL TANK/SEAT

Sf:.jl\?lo IE;; ?: 1UﬁPart No.ﬁ # i Description Q'% o
1 [113013801 F50T-B-1301100  [Aé(Hta) Seat Assy (black) 1
2 |115063801 F50T-B-1506402 | J8& £ s Seat lock bracket 1
3 |115061002 F125T-A-1506403  |Js#idy 2k Seat lock lever 1 | FHAE%R
4 (114013802 F50T-B-1401001 B CRBTHAL) |Bracket supporting rear rack| 1
5 1115053801 F50T-B-1105100  [JhA7 1% s Fuel sensor 1
6 [111013801 F50T-B-1101100  |vliff (fL&E&SPUSLE)  [Fuel tank 1
7 11040801 F125T-9-1104000  [#Ah i g 2% Filter 1
8 111060804 F125T-9-1106004  [Jh4& 4 & 4 Clip ¢4 6
9 |111060801 F50T-B-1106001 | Ey# Fuel pipe 1
10 (111031301 F150T-1103000 TG % Gasoline draining on—off| 1 | [fJ4&/&
11 (111060801 F50T-B-1106002 | FiliEA Fuel pipe 1
12 [111060803 F50T-B-1106003 |47 5% Negative pressure pipe 1
13 (111060805 F125T-9-1106005 [ 4 ¢ 3. 8 Clip ¢3.8 2
14 (111060801 F50T-B-1106006 | Fili&B Fuel pipe 1
1
13

9\ i‘fﬁ??lm\%%/

JH#s AIR CLEANER /MUFFLER




Sﬁ.ﬁo E:f; 111?:.% ﬁPart No.% # # Description %% o
1 16010120-1 F50T-9-0102000  [*FJE#% (Efr) Air cleaner Assy 1
2  (6020136-1 F50T-6-0102201 YRR IR Air cleaner element 1
3 (102012401 F50T-9-0201000  [HES W54 (B Muffler assy 1
4 1102062101 F50T-6-0206100 |34 F5 S H:44R Muffler connecting board| 1
5 130090205 GB5787 IEFEM8x25 Bolt M8x25 3
6 130090109 GB5787 IEFEM8x40 Bolt M8x40 1
7 1102072101 F50T-6-0207003  |HEFS 5 % &3 Exhaust rubber washer 1
8 1101000813 F125T-9-0100603  |FAHR ZEAN R E % B [Air-supplying device gasket| 1
9 101000809 F125T-9-0100601 |EEARAE—ARMLANSBE T [Integrated air-supplying device | 1
10 (101000139 F125-10B-0100607 |iZE#:E K T(K) Joint tube clamp (big) 2
11 [101000811 F125T-9-0100602  [Je# 1 Rubber tube I 1
12 |101000127 F125-10B-0102701 |75 y&#%iE aigfe Air cleaner joint bolt 1
13 1101000128 F125-10B-0102702 [Mg4e % E 4 Bolt gasket 1
14 130090207 GB6177 BEREM10x1.5 Nut M10x1.5 1
15 1102072301 F50T-6-0207006 |4 75 # G IR 44 Rubber buffer of muffler| 2
16 (102072302 F50T-6-0207007 |V 75 #% 2 2% e 4 Installing clip of muffler| 2

11
10, ZZ8/FH: STAND/HANGING BRACKET




1 (114013801 F50T-B-1401000 |45 4o e 4 Rear rack 1
2 130090109 GB70 ZAEMS X 40 Bolt M8X40 2
3 103032102 F50T-6-0303202  [XU3%4H8x175 Main stand axle(10X78) | 1 |pypis0im /i
4 1103033802 F50T-B-0303203 [ XU4% PR A7 bk Main stand buffer block | 1
5 1103032605 F50T-5A-0303205A |WUFEH%E (83/X%)  [Main stand spring 1
6 103033801 F50T-B-0303100  |X3% Main stand 1
7 103052104 F50T-6-0305104  |MEEZE i Rubber case 2 |pus0iE
8 (103053801 F50T-B-0305100  |zh /) ifi4e Engine hanging bracket 1
9 1103052101 F50T-6-0305103 |z ) iiHE410x235 hanging bracket installing axle | 2  |pyms0iE
10 [130090201 GB6177 BAREM10 X 1. 25 Nut M10X1.25 2
11 (103043802 F50T-B-0304204A | Hu4¥igke (A5 A)  |Side stand bolt 1
12 1103043801 F50T-B-0304100  [HL4¥ (i 7Y) Side stand 1
13 (103042604 F50T-5A-0304201A [H#33E (83/%#2)  |Side stand spring 1
14 [103032401 F50T-9-0303208  [Ffd [ 5 5 A 4 Automatic resetting hook,side stand | 1
15 103052301 F50T-6-0305109  |&#hHLEH:A110X205 [Engine suspension axle 10X205| 1
16 (103052103 F50T-6-0305101 AT £16x10x78 Lining 16X10X78 1 [pys0iE
17 [130090111 GB70 IZAEMS X 45 Bolt M8X45 2
2 m J
: Ny 14 13 11 19
N \
uo O . 9

11,

2

FRAME

10




=] S AN =) Wt L
A= ERPA £ 5 P’ W Description | &/
Ser.No Erp No. Part No. Q'ty

1 1103013801 F50T-B-0301000 %% k. ffeEshE) |Frame 1

2 (118022403 F50T-9-1802004  |Z=Z4%%4 14 (Gl ) Frame nameplate 1

12. H#% ELECTRIC APPLIANCES




S}jﬁo IIE;; ?f ﬁPart No.% # # Description Q% o
1 |115063802 F50T-B-1506000  |&81 (4fF/£) Lock Assy. 1
5 115032402 F50T-9-1503100A | Hjf (™) (12V7Ah)  |Battery (12V7Ah) 1 T
115032403 F50T-9-1503100 HUM GEE) (12V7Ah)  [Battery (12V7Ah) 1
3 (115040804 F125T-9-1504100  [#ah4k L% Relay Assy 1
4 115053801 F50T-B-1505100  |H4k (1F fdksk) Wire harness 1
5 [115040802 F125T-9-1504900 [y Ry 4% Overcurrent protector 1
6 115042104 F50T-6-1504500  [#&yias Rectifier 1
7 |115022401 F50T-9-1502100 | #S5H A=W W\ (ETAIIE) Horn Assy 1
8 [115042101 F50T-6-1504200 |7k £k el Ignition coil 1
9 115042102 F50T-6-1504400 |k #% C.D.I 1 |EHTERRRIR
10 115042401 F50T-9-1504300  [[AJeds (WA Flasher 1







